
 

 

 

 

  

Seawater Pre-treatment for Reverse Osmosis 
System  

By 

Anil Kumar Shrestha 

 

 

 

A thesis submitted in fulfillment 

of the requirement for the degree of  

Doctor of Philosophy 

 

 

Faculty of Engineering and Information Technology 

University of Technology Sydney (UTS) 

 

July 2017 

 



Seawater Pre–treatment for Reverse Osmosis System Page i 
 

CERTIFICATE OF ORIGINAL AUTHORSHIP 

 
I certify that the work in this thesis has not previously been submitted for a degree nor has 

it been submitted as part of requirements for a degree except as fully acknowledged within 

the text. 

  

I also certify that the thesis has been written by me. Any help that I have received in my 
[...]
floating and filtration processes. While coagulation refers to initial coalescing of colloidal 

particles, especially hydrophobic colloids, flocculation is the long term process of forming 

large particles and can be useful in removing hydrophilic colloids. In practice, aluminium 

and iron salts such as aluminium sulphate, sodium aluminate, ferrous sulphate, ferric 

chloride and ferric sulphate are usually used as coagulants (Percival et al., 2000).  

 

Coagulation can reduce trihalomethanes formation up to 50% and organic carbon by 40-

70% (Freese et al., 2001). (Abdessemed et al., 2000) achieved a high removal of COD 

(86%) and turbidity (from 18 to 3.5 NTU) when they combined flocculation and powder 

activated carbon (PAC) adsorption. Flocculation when combined with sedimentation can 

effectively remove organism up to 99.9% of poliovirus and 99.7% of bacteriophage 

(Percival et al., 2000). The performance of coagulation processes strongly depends on pH 

and coagulants dosage. Therefore pH adjustment and coagulant dosage can increase TOC 

removal and DBP precursor removal. Enhanced coagulation is less economical in large 



Seawater Pre–treatment for Reverse Osmosis System Page 32 
 

scale treatment plants because of expenses for removing coagulants and reducing organics 

content in water, but in small water works, it can be cost effective (Freese et al., 2001). 

 

Colloidal particles that are present in water range from 10 nm to 10 μm. Colloidal particles 

consist of hydrophilic colloidal such as humic acid, fulvic acid, protein, soap, wallpaper 

paste, etc., and  hydrophobic colloidal such as clay particle, non-hydrated metal oxides, 

etc.,(Binnie et al., 2002). Since colloidal particles is one of the major foulant, it is important 

to remove colloidal particles from water before membrane application. The objectives of 

coagulation and flocculation consist of producing aggregates of large size that can be 

separated through sedimentation, filtration, centrifugation or other separation methods 

(which are important processes in water and wastewater treatment).  Coagulation is the 

process by which destabilization and initial combining of colloidal and very fine particles 

present in water and wastewater occurs by physical and chemical procedure. Flocculation 

results in the formation of larger settleable particles by aggregation due to particle-particle 

bridging. During flocculation three main processes arise (Binnie et al., 2002) i) a Brownian 

motion which provide some degree of small particle transport resulting in particle-particle 

collisions ii) stirring which encourage particle to collide as particle increase in size and iii) 

differential settling.  

 

The coagulants and flocculants used in water treatment are mainly the aluminium and iron 

coagulants such as aluminum sulfate or alum, ferric sulfate, ferric chloride, polyaluminium 

chloride, polyaluminium silica sulfate, polymerized ferric sulfate. In addition, some 



Seawater Pre–treatment for Reverse Osmosis System Page 33 
 

polyelectrolyte such as polyacrylamides or polyamines are used which are cationic, anionic 

or non-ionic in nature. They are used as a coagulant aid to strengthen weak flocs and to 

improve the settleability of floc particles (Binnie et al., 2002). The use of proper coagulants 

or flocculants depends on the water characteristics, the efficiency of coagulants and overall 

cost and benefit of chemical pretreatment as coagulants and flocculants are influenced by 

organic matter concentration, pH, temperature and fluid-mixing conditions (Crittenden et 

al., 2005).  In case of aluminum coagulant, at a pH value less than 6 the positive charge Al 

remains in solution to interact with particulates causing destabilization by charge 

neutralization. For ferric ion this happens at a pH of about 4 (Montgomery, 1985). A study 

conducted by (Fabris et al., 2002)found that natural organic matter (NOM) removal 

efficiency was high at optimum pH and this was dependent on the sources and 

characteristics of the raw water. Other studies found a TOC removal efficiency of 60-70%, 

COD removal efficiency of 77-99.3%, total suspended solids of 80-90% and bacteria 

removal efficiency of 80-90%  when alum and ferric chloride were used as the coagulant 

(Shon et al., 2004, Shon et al., 2005, Al-Malack et al., 1996, Abdessemed and Nezzal, 

2003, Tchobanoglous and Burton, 1991, Guida et al., 2007).  

 

Flocculation is becoming an attractive pre-treatment before the application of membrane 

filtration. Many studies found that flocculation and membrane (microfilter, MF; ultrafilter, 

UF) filtrations could efficiently remove the NOM from typical water (Shon et al., 2004, 

Shon et al., 2005, Qin et al., 2006, Leiknes, 2009). An investigation on the implication of 

the flocculation step showed that in-line flocculation was found to have similar removal 

efficiencies at significantly shorter hydraulic retention times compared to conventional 



Seawater Pre–treatment for Reverse Osmosis System Page 34 
 

flocculation (two stage and one stage paddle flocculation) (Leiknes, 2009). A study 

conducted by Choi and Dempsey (2004) reported that in line coagulation at under dose 

condition (with respect to conventional treatment)was also effective for removal of NOM 

by UF. Finally, to obtain superior result by flocculation it is vital to perform sufficient jar 

tests, bench scale experiments or pilot test with different coagulants/flocculants to obtain 

the best possible coagulation/flocculation condition as each of these coagulants/flocculants 

have numerous adverse effects such as scale formation. 

 

2.6.2 Membrane Filtration /Non-Conventional pre-treatment 

Membrane technology is currently growing at a great rate due to its excellent ability to 

remove contaminants and smaller footprint requiring less space compared to conventional 

treatment technologies. Of the different types of membrane filtration, reverse osmosis (RO) 

is widely used in water reuse applications due to its greater efficiency in removing 

contaminants including organic micropollutants (Shanmuganathan et al., 2017).  

 

One of the limitations of the RO membrane desalination is to treat effluents with a very low 

concentration of suspended solids to minimize the problems associated with membrane 

fouling. As a result, the efficiency of the desalination process is reduced as increasing the 

osmotic pressure may increase the overall energy consumption. Therefore, the need for an 

appropriate pretreatment method becomes inevitable to ensure the feasibility and efficiency 

of RO systems. Several research investigations revealed that pretreatment technologies 



Seawater Pre–treatment for Reverse Osmosis System Page 35 
 

ahead of the RO membrane desalination could have positive effects on the overall 

operational performance such as minimizing membrane fouling, increasing the removal of 

suspended solids and dissolved organic matters from sea waters. These pretreatment 

technologies may be conventional such as coagulation, flocculation and scale inhibition or 

non-conventional such as ultrafiltration (UF), microfiltration (MF) and nanofiltration (NF) 

(Jamaly et al., 2014). 

 

Membrane hybrid systems are becoming increasingly important as cost effective solutions 

in seawater treatment and reuse. Advanced membrane technology such as microfiltration 

(MF) and ultrafiltration (UF) has been widely applied in water, seawater and wastewater 

treatment due to their high efficiency, ease of operation  and small footprint (Qin et al., 

2006).  

 

Microfiltration (MF) and ultrafiltration (UF) are pressure driven membrane processes 

which are excellent techniques for the removal of suspended solids and for lowering 

fouling. Energy consumption in MF is relatively low, less than one half of matching 

conventional pre-treatment (Van der Bruggen and Vandecasteele, 2002, Ebrahim et al., 

2001). MF generally provides good quality feedwater for RO, with slightly lower 

COD/BOD, and silt density index (SDI) compared to untreated seawater. Further 

improvements can be obtained by using UF, where microorganisms, macromolecules and 

colloids can also be removed. Because of higher applied pressure, UF cost is higher than 

that for MF, but is still competitive with conventional pre-treatment. On the other hand, the 



Seawater Pre–treatment for Reverse Osmosis System Page 36 
 

UF permeate used as RO feed is significantly improved. Despite the above advantages of 

MF and UF, organic fouling remains a problem both for the pre-treatment (MF/UF) and 

also the downstream process (RO) due to the existence of small organic molecules which 

pass even through UF membranes. Detailed studies have been carried out to characterize 

Natural Organic Matter (NOM) which is present in surface waters, and effluent organic 

matter (EFOM) in biologically treated secondary effluent (BTSE) (Shon et al., 2004). 

Furthermore, recent studies proved that hybrid membrane processes (coupling flocculation 

and/or adsorption and/or ion exchange resins with membranes) are efficient in 

simultaneously reducing membrane fouling and improving water quality (Shon et al., 2004, 

Guo et al., 2004). However, such results are not available for sea and brackish waters and 

are of paramount importance for the rational design of pre-treatment. 

 

Past studies focused on cross-flow MF/UF which is an energy intensive process. Low-

pressure immersed (submerged) MF/UF is energy efficient and is presently used 

successfully from small-scale (0.1 ML/d) to large-scale (375 ML/d) in surface water and 

wastewater treatment plants.  

 

MF generally have a pore size of 0.1-0.2 μm, although there are exceptions, as MF 

membranes with pores sizes of up to 10 μm are available. For UF, pore sizes generally 

range from 0.01 – 0.05 μm or less (Allgeier et al., 2005). In addition, in terms of a pore 

size, the lower cutoff for a UF membrane is approximately 0.005 μm. Basic comparisons 

between MF and UF membrane are given on Table 2.2. 



Seawater Pre–treatment for Reverse Osmosis System Page 37 
 

Table 2. 2 Comparing MF and UF Membrane Processes (Wagner, 2001) 

 MF UF 

Membrane Symmetrical 

Asymmetrical 

Asymmetrical 

Thickness (μm) 

Thin film (μm) 

10-150 150-250 

1 

Pore size (μm) 4-0.2 0.2-0.02 
Rejection of Particles, clay, bacteria Macro molecules, proteins, 

polysaccharides, virus 

Membrane materials Polysulfone (PSO), 
Polyvinylidenedifluoride 
(PVDF), Polypropylene 

(PP) 

Polysulfone (PSO),  Cellulose 
acetate (CA), 

Polyvinylidenedifluoride 
(PVDF), polypropylene 

(PP) 

Membrane module Tubular, hollow fiber Tubular, hollow fiber, spiral 
wound, plate-and-frame 

Operating pressure (kPa) 100-1000 <200 

 

The pathogen removal ability from water of each type of membrane (MF/UF) is presented 

in Figure 2.9. 

 



Seawater Pre–treatment for Reverse Osmosis System Page 38 
 

 

Figure 2.9 Pathogen removal ability of membrane filtration (Adapted from (Allgeier 

et al., 2005) 

 

Past study on MF/UF has shown that MF and UF are capable of consistently reducing 

turbidities to below 0.1 NTU, removing total coliform, bacteria, Giardia and 

Cryptosporidium. UF is also very effective in removing viruses (Ebrahim et al., 1997). So, 

UF has advantages over MF to provide a better disinfection barrier in removing pathogen 

since UF excludes viruses. MF generally provides good quality feed water for RO, with 

slightly lower COD, BOD and silt density index (SDI) in comparison to the untreated 

seawater (Ebrahim et al., 1995) while the UF effluent typically has a 15-min silt density 

index (SDI15) of less than 2 and provides excellent feed water to the RO enabling stable 

performance of the RO system (Vedavyasan, 2007). From a previous study, a comparison 

between conventional pre-treatment (coagulation-flocculation-media filtration) and MF/UF 

showed that the SDI values of the filtrate from the conventional treatment was unsteady and 

they vary between 2.5-4%, while the MF system provided acceptable SDI values 

 



Seawater Pre–treatment for Reverse Osmosis System Page 39 
 

throughout the operation period and it varied between 0.24 and 3% and the average SDI 

value was 2.02%. The SDI of the seawater feed was over 6% (Bou-Hamad et al., 1997) 

whereas, UF reduced SDI from 13-25 to less than 0.8(Brehant et al., 2002). These 

processes provided other advantages such as the limited use of chemical and low space 

requirement(Glucina et al., 1998). Basic comparisons between conventional and MF/UF 

pretreatment are given in Table 2.3. 

 

Table 2. 3 Comparison of conventional and MF/UF pre-treatment (Vedavyasan, 2007) 

 Conventional  MF/UF  Benefits of MF/UF 

Capital costs 

 

Cost slightly lower 

than MF/UF 

Higher than 

conventional as MF/UF 

requires pumping of 

water through the 

membrane 

 

Capital costs of MF/UF 

could be 0–25% 

higher, whereas life 

cycle costs using either 

of the treatment 

schemes are 

comparable 

Foot print 

 

Calls for larger 

footprint 

Significantly smaller 

footprint 

Foot print of MF/UF 

could be 30-50 % of 

conventional filters. 

Energy 

requirements 

 

Less than MF/UF 

as it could be 

gravity flow 

 

Higher than 

conventional MF/UF 

requires pumping of 

water through the 

membranes 

This can vary 

depending on the type 

of membrane and water 

quality 



Seawater Pre–treatment for Reverse Osmosis System Page 40 
 

 Conventional  MF/UF  Benefits of MF/UF 

Chemical 

costs 

 

High due to 

coagulant and 

process chemicals 

needed for 

optimization 

Chemical use is low, 

dependent on raw water 

quality 

 

Less chemicals 

RO capital 

cost 

 

Higher than 

MF/UF since RO 

operates at lower 

flux 

 

Higher flux is logically 

possible resulting in 

lower capital cost 

 

Due to lower SDI 

values, RO can be 

operated at 20% higher 

flux if feasible, 

reducing RO capital 

costs 

RO operating 

costs 

 

 

Higher costs as 

fouling potential of 

RO feed water is 

high resulting in 

higher operating 

pressure. One 

experiences 

frequent cleaning 

of RO membranes. 

Lower RO operating 

costs are expected due 

to less fouling potential 

and longer membrane 

life 

 

The net driving 

pressure is likely to be 

lower if the feed water 

is pretreated by 

MF/UF. Membrane 

cleaning frequency is 

reduced by 10–100%, 

reducing system 

downtime and 

prolonged element life. 

 

Membrane separation process can be operated in both dead-end and cross-flow filtration 

modes. Both of these processes have some advantages and disadvantages. For example 

energy consumption in cross-flow mode is higher than dead-end mode (Glucina et al., 

1998) while, solid removal efficiency in cross-flow mode is higher than dead-end mode 



Seawater Pre–treatment for Reverse Osmosis System Page 41 
 

(Tansel et al., 2005). So, low-pressure submerged MF/UF systems are presently used 

successfully from small-scale (0.1 ML/d) to large-scale (375 ML/d) installations. 

Submerged membrane reactor will have an additional advantage of lower energy 

requirement. The key features of submerged membranes are the removal of the permeate by 

suction (to avoid pressurising the membrane reactor) and the use of air bubbling as a 

primary fluid mechanical method to control deposition and fouling (Fane et al., 2002). The 

membranes with the submerged systems are aligned either vertically or horizontally. A 

long-term study with immersed membrane/adsorption hybrid system conducted by (Guo et 

al., 2004) showed a consistent and superior organic removal with practically no membrane 

fouling. MF and UF membranes can be formulated in either flat sheet or hollow fibre 

configurations. Hollow fibre membranes have some advantages over flat sheet membrane. 

An experiment conducted with flat sheet and hollow fibre MF and UF by (Howe et al., 

2007)found that flat sheet membranes fouled more rapidly than hollow fibre membranes. 

Although MF and UF pre-treatment provide excellent pathogen removal ability from water, 

organic fouling remains a problem both for the pre-treatment (MF/UF) and also the 

downstream process (RO) due to the existence of small organic molecules which pass even 

through UF membranes. 

 

2.6.3 Biofiltration 

Biological filtration or biofiltration is one water treatment process that can effectively 

remove organic matter from water and biologically treated sewage effluent that is not able 

to be removed in conventional sewage treatment (Carlson et al., 1996). Biological filter 



Seawater Pre–treatment for Reverse Osmosis System Page 42 
 

works mainly rely on the activities of the community of micro-organisms that are attached 

onto filter media. The activities of microbes determine the performance of biological 

filtration. Microbes oxidize organic matters in water to produce energy therefore available 

nutrients sources in feed water is essential for their development. In addition, the 

parameters such as hydraulic loading rate, back washing techniques, temperature and pH 

etc. can affect the growth of biomass onto GAC in the biofilter. Moreover, biological 

filtration is economical and safe for environment. Therefore, biofiltration is more suitable 

than other treatment methods in terms of removing organic matter. 

 

The biological filtration using granular activated carbon (GAC) is an efficient process in 

water treatment. Many studies showed that GAC biological filter has a great potential in 

removing disinfectant by-products, biodegradable organic matter and synthetic substances 

(Mckay, 1996). The removal of organic matters in water impairs the regrowth of microbes 

in the distribution system, thus improving the quality of water in term of colour, odour and 

organic precursors. Minear and Amy(1995) proposed enhanced coagulation and GAC as 

the best available technologies for precursors control. 

 

Even though it has high adsorption capacity, GAC can only maintain its adsorption for a 

short time of biofilter operation and then its adsorption capacity becomes exhausted, thus 

leading to lower treatment efficiency. To recover its capacity, GAC can be regenerated by 

different methods such as thermal, hydrothermal, chemical and ultrasonic regeneration. 

However, regeneration usually reduces GAC adsorption capacity and requires high energy 



Seawater Pre–treatment for Reverse Osmosis System Page 43 
 

expense. Another way to extend GAC life is using exhausted GAC as support filter media 

for biological filtration. GAC provides its huge surface area for microorganism growth and 

development in the biofilter. In this case, both adsorption and biological degradation take 

part in treatment processes. Adsorption is more dominant in the first stage or acclimatized 

stage when GAC is in full adsorption capacity and microbes start to attach to surface of 

filter media and grow up. The latter stage or pseudo-steady state was controlled by 

microbiological activity (Dussert and Tramposch, 1996). In this stage, biological 

degradation plays the major role in a biofilter; therefore maintaining sufficient biomass is 

very important. Applying backwash is an effective method to avoid the accumulation of 

excess biomass that can cause biofilter clogging. It is also useful in maintaining the balance 

of microbiological community in a biofilter by removing dead cells and end products that 

may poison the microbiological environment and create free sites for new organisms. 

 

It is found in many studies that biofilter can remove the greater part of organic matters from 

water and wastewater (Thi To Loan Hoang. et al., 2008, Mckay, 1996). Visvanathan et 

al.(2003) observed that, in continuous experiments, MBR gave better DOC removal 

efficiency than control membrane reactor. (Hu et al., 2005) studied biofiltration (activated 

clay, zeolite) and found out that the biofilter can reduce biofouling for RO. The following 

are the advantages of biofilter used in water and wastewater treatment: 

 Widely applied for removing biodegradable organic matter (BOM) from water 

 Biofilter can effectively eliminate organic substances through the biodegradation 

process utilizing activities of microorganisms fixed on filter media  



Seawater Pre–treatment for Reverse Osmosis System Page 44 
 

 GAC (granular activated carbon) provides a high surface area for micro-organism 

growth 

 Adsorption and biological degradation take place in treatment processes  

The use of GAC and anthracite as biofilter media has several advantages. GAC possesses 

an extremely large and irregular surface of the order of several hundred m2/g of carbon that 

provides a large number of available sites for the adsorption of organic substrates and 

microorganisms (Mckay, 1996). During the biofilter operation the GAC structure can 

protect microbes from shear loss. On the other hand anthracite as medium is cheaper and 

provides similar advantages like GAC. 

 

2.6.4 Deep bed filtration 

Deep bed filtration often referred to as media filtration or rapid filtration has been widely 

used for water treatment as a final clarification unit to remove particles. Deep bed filtration 

is an effective method in removing particles of various nature and sizes that are present in 

water and wastewater. Rapid filtration finds its greatest application in the clarification of 

dilute suspensions (less than 500 mg/l) of particles ranging in size from about 0.1 to about 

50 μm (Vigneswaran et al., 1990). Deep bed filtration is the most common pre-treatment 

technology used for seawater reverse osmosis (SWRO). Deep bed filter is usually used 

single medium, dual media or mixed media operating as pressure or gravity filters (Wilf 

and Klinko, 1994). The filtration velocity of deep bed filter is usually 5-20 m/h. As water 

passes through the filter media, particles are captured by the filter media and reduce the 



Seawater Pre–treatment for Reverse Osmosis System Page 45 
 

filtration rate resulting in a pressure drop. The available pressure for the gravity filter and 

pressure filter are 50 kpa and 200-400 kPa respectively. When the pressure difference 

between the inlet and the outlet increased to 14.5-24.5 kpa for gravity filter and 30-60 kPa 

for pressure filters, the filter need to be backwashed. Backwash is generally carried out 

using water at a velocity of 10-40 m/h or using air at a flow rate of 60-90 m3/h/m2. For 

reverse osmosis (RO) applications, filtrate quality is determined through the measurement 

of turbidity and Silt density index (SDI) (Wilf et al., 2007). Although there is no defined 

and consistent correlation between turbidity and SDI, field experience shows that to 

achieve an SDI below 3, the filtrate turbidity has to be below 0.1 NTU, preferably below 

0.05 NTU (Wilf et al., 2007). Except for relatively clean surface water sources, such low 

filtrate turbidity is difficult to achieve in a single stage filtration. Additional treatment steps 

may include clarification or diffused air flotation, prior to filtration to enhance filter 

performance. (Bonnelye et al., 2004)showed that coagulation followed by dual media 

filtration produced good quality feed water to RO. In-line filtration is commonly used as a 

pretreatment system in RO desalination (Tenzer et al., 1999). The use of in-line flocculation 

has some advantages prior to conventional coagulation and sedimentation. This process 

produces smaller flocs that can be intercepted by the filter media. There is no need of 

preliminary sediment. Further, it is simple, easy to operate and cheap. The ideal filter 

medium size should be chosen in such a way that will provide a satisfactory effluent, retain 

a maximum quantity of solids and minimum head loss. Generally single medium, dual 

media and mixed media filter are widely used in water treatment. According to the Water 

Desalination Technical Manual, Department of Army, USA (1986), the following 

suggestions have been put forward for single media, dual media and mixed media filtration: 



Seawater Pre–treatment for Reverse Osmosis System Page 46 
 

 Single media: Single media filter generally consists of one medium of sand, 

anthracite, GAC, etc. Some of the desalination pretreatment systems also used green 

sand to remove iron and manganese compounds. 

 Dual media: Dual media filter consists of two media with different specific gravity 

such as sand and anthracite. Usually, less dense media are placed on the top of filter 

and dense media at the bottom. The use of dual media filters provides larger 

quantity of filtered water and less headloss during operation. 

 Mixed media: Consists of more than two media such as silica sand, garnet and 

anthracite. Mixed media filter provides a better coarse to fine filtration arrangement 

and creates a media flow pattern to achieve a very low SDI. 

The design of rapid filter depends on the quality of water to be treated. General filter 

characteristics according to the Water Desalination Technical Manual, Department of 

Army, USA (1986) is given Table 2.4.  

Table 2. 4 Characteristics of rapid filters: 

Characteristics Sand filter Anthracite filter 

Filtration rate, m/h 10-20 10-20 

Depth of bed, cm 80 80 

Particle size, mm 0.35-0.5 0.7-0.8 

Max headloss (gravity filter), m 5 5 

Max headloss (pressure filter), kPa 200-400 200-400 

Backwash rate, m/h 40-50 40-50 

 



Seawater Pre–treatment for Reverse Osmosis System Page 47 
 

2.6.5 Fibre filtration 

A high rate fibre filter was developed by (Lee et al., 2006) and its high efficiency for the 

tertiary treatment of wastewater was proved in terms of high filtration velocity and good 

removal of particulate matter. In place of the sand, fibre media consisting of bundles of U-

shaped fine polyamide fibers may be used. Compared with the conventional rapid sand 

filter, the filtration velocity of a fibre filter is more than 5-20 times and the specific surface 

is more than twice (Lee et al., 2006, Lee et al., 2007). Possible in-line additions of 

powdered absorbents, flocculants, ion exchangers (IE), zero-valent iron (ZVI), could 

remove both dissolved organics and trace metals. In-line additions of these are feasible due 

to the large pore area in the fiber filter. The fibre packing combines the two advantages of a 

large specific surface area and very large porosity (more than 90%) which results in high 

removal efficiency and low pressure drop despite the high filtration velocity (Lee et al., 

2006). Several wastewater treatment plants (more than 2 millions m3/day capacity) in 

Korea now apply fibre filters for obtaining treated water of high quality. The turbidity was 

reduced to less than 2 NTU and COD to less than 10 ppm (BenAim et al., 2004).The fibre 

filter was also studied for the possible application in drinking water treatment process(Lee 

et al., 2006, Lee et al., 2008). The fibre filter was used for seawater pretreatment at optimal 

operating conditions using a combination of coagulant and reagents and was evaluated on 

the basis of headloss, particle count, turbidity and SDI3(Jeanmaire et al., 2007).In this study 

the fibre filter was operated at extremely high filtration velocities ranging between 50-200 

m/hr. It is resulted in a headloss of about 10-13 kPa and a high turbidity removal. The 

effluent turbidity was below 0.1 NTU. The effluent contained about 300 particles larger 

than 1 μm/mL, less than 15 particles larger than 5μm/mL and achieved a removal efficiency 



Seawater Pre–treatment for Reverse Osmosis System Page 48 
 

of 98% for particles sized above 5 μm. However, the fibre filter did not decrease the value 

of SDI3. 

 



Seawater Pre–treatment for Reverse Osmosis System Page 49 
 

2.7 Media filtration as a pre-treatment of SWRO 

Deep bed (media) filtrations have been widely used for pretreatment of seawater. Some of the examples are tabulated below:  

Table 2. 5 Jeddah SWRO Plant (Al-Sheikh, 1997) 

Characteristics of 

seawater 

Pre-treatment 

 

Coagulant 

 

Post -

treatment 

Problems during 

operation 

Solution 

 

Red Sea surface water 

with the mixture of 

sodium hypochlorite 

TDS: 43,300 mg/L  

SDI15 of 5.5 - 6 

Dual media  

filter (DMF) 

(anthracite and sand) 

 

Ferric chloride  

before DMF 

 

10 μm  

cartridge  

filters 

 

Membrane 

degradation due to 

oxidation caused by 

chlorine reaction 

Control of SDI limit 

during seasonal 

variation 

 

Cationic poly-electrolyte 

at a rate of 0.1 ppm with 

0.3 ppm of ferric 

chloride.  

This helps to improve the 

decrease of the feed SDI 

 

 



Seawater Pre–treatment for Reverse Osmosis System Page 50 
 

Table 2. 6 Doha Research Plant, Kuwait (Ebrahim et al., 1995) 

Characteristics of 

seawater 

Pre-treatment Coagulant Problems during operation 

Surface seawater in 

Doha  

TDS: 47,000 mg/L 

SDI15> 6.5 ( average) 

Flocculation and media  filtration (silica 

sand (0.7-1.2 mm, 1 m) and anthracite 

(1.4-2.5 mm, 0.7 m)  

 FeClSO4(ferric    chloride 

 sulfate)  

Clogging of dual media filters, 

Effect of pH, 

Dosing rate of FeClSO4 

Dosing rate of polyelectrolyte, 

Energy input, and 

Climatic conditions (such as   

temperature, 

dust storm and wind). 

 

 

 



Seawater Pre–treatment for Reverse Osmosis System Page 51 
 

Table 2. 7 Persian Gulf (Bonnelye et al., 2004) 

Characteristics of seawater Pre-treatment Coagulant Problems during operation 

High turbid water, possibility 

of algal bloom and/or 

hydrocarbon pollution, SDI15 

(10- 45%/min)  

Dissolved air flotation (DAF) and DAF 

with double direct filtration and two 

coagulants injection  

  FeCl3 and flocculant aid  SDI15 in the range of 1.8- 2.9% min 

UV absorbance removal was  

    in the range of 20-30% 

Table 2. 8 French Institute of Marine Research (Bonnelye et al., 2004) 

Characteristics of seawater Pre-treatment Results 

Turbidity 4-5  NTU 

SDI15: 6.1-6.4 

 Conductivity level 50-57.3 

mS/cm,  

pH- 8, 

SS: 10-20 mg/L,  

Temperature variation 9-25 0C 

Coagulation followed by sand filtration (10 μm) 

 

Pilot trial of UF; PAC polysulfone hollow fiber 

membrane in dead-end mode, MWCO 100 kDa 

and pore size of 0.01 μm. 

 

For conventional, permeate SDI was between 5.8 and 

5.9 while the RO membrane had lost 28% of its 

permeability within 30 days. 

UF membrane pilot trial showed a constant TMP under 

the condition that the   flux was lower than 50 LMH 

with   backwash water containing chlorine.  

The SDI of the UF permeate was between 1 and 2, 

turbidity was < 0.1 NTU, and SS was < 0.01 mg/L. 

 



Seawater Pre–treatment for Reverse Osmosis System Page 52 
 

Table 2. 9 ONDEO Services, Gibraltar (Brehant et al., 2002) 

Characteristics of seawater Pre-treatment Coagulant Problems during operation 

The seawater of Gibraltar is 

considered as difficult water because 

it is subject to algal bloom 

Conductivity of 48.7 mS/cm at 20°C  

SDI15 between 13 and 15. 

Three dual media filters 

(DMF), a 10 μm cartridge 

filtration and then followed by 

a RO pilot.  

Coagulation with  

Organic coagulant RO  

Floc 10 

 DMF filtrate SDI remained  

   between 2.7 and 3.4 

 DMF filtrate turbidity fluctuated. 

Table 2. 10 Singapore SWRO (Chua et al., 2003) 

Characteristics of 

seawater 

Pre-treatment Coagulant Problems during operation 

SDI: 6.1-6.5,  

Turbidity 1.5-3.0 NTU,  

TSS - 6 mg/L 

 Gravity-driven single-medium sand 

filters and a  three-stage (10-5-1μm)  

 polishing cartridge filtration 

Coagulant is  dosed 

prior to  sand filter 

 After sand filter SDI15   4.0±0.5. 

 

 



Seawater Pre–treatment for Reverse Osmosis System Page 53 